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In the configuration tested, the EUT complied with the standards specified above.

Remarks:

This report details the results of the testing carried out on one sample, the results contained in this
test report do not relate to other samples of the same product. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any
configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS-CSTC Shanghai GSM Lab or testing done by
SGS-CSTC Shanghai GSM Lab must approve SGS Shanghai GSM Lab in connection with distribution or
use of the product described in this report in writing.
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‘ 1. General Information I
GSM Lab

SGS-CSTC Standards Technical Services Co., Ltd Shanghai Branch

9F the 3" Building, No.889, Yishan Rd, Xuhui District, Shanghai, China
Zip code: 200233

Telephone: +86 (0) 21 6495 1616
Fax: +86 (0) 21 6495 3679
Internet: http://www.cn.sgs.com

1.2 Details of Applicant
Name: T&A Mobile Phones
Address:  3/F B2 Block,Digital Technology Yard,
Gaoxin Nan Qi Road,Nan Shan District,
Shenzhen,Guangdong,P.R.China

1.3 Description of EUT(S)

Brand name ALCATEL
Model No. U72CA
Market Name OT-E207A
Hardware Version PI1O
Software Version 091
Serial No. IMEI: 01114100000573-5
I BYD T5001296AAAA
Battery Type Lithium-lon JINNENG T5001296AAAA
Antenna Type Inner Antenna
Operation Mode GSM850/PCS1900
Modulation Mode GMSK
GSM850 Tx: 824~849 MHz

Rx: 869~894 MHz
Tx: 1850~1910 MHz

Rx: 1930~1990 MHz
Maximum RF Conducted Power | GSM850: 31.6dBm, PCS1900: 29.9dBm

Frequency range
PCS1900
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1.4 Test Environment
Ambient temperature: 22.0° C
Tissue Simulating Liquid: 22° C

Relative Humidity: 45%~55%

1.5 Operation Configuration
Configuration 1: GSM 850, LeftHandSide Cheek & 15° Tilt Position
Configuration 2: GSM 850, RightHandSide Cheek & 15° Tilt Position
Configuration 3: GSM 850, BodyWorn (2.0cm between EUT and phantom)
Configuration 4: PCS 1900, LeftHandSide Cheek & 15° Tilt Position

Configuration 5: PCS 1900, RightHandSide Cheek & 15° Tilt Position

Configuration 6: PCS 1900, BodyWorn (2.0cm between EUT and phantom)

1.6 The SAR Measurement System
A photograph of the SAR measurement System is given in Fig. a.

This SAR Measurement System uses a Computer-controlled 3-D stepper motor system
(Speag Dasy 4 professional system). A Model ES3DV3 3088 E-field probe is used to
determine the internal electric fields. The SAR can be obtained from the equation SAR=
o (|Ei]’)/ p where o and p are the conductivity and mass density of the tissue-simulant.

The DASY4 system for performing compliance tests consists of the following items:

« Astandard high precision 6-axis robot (Stabile RX family) with controller, teach
pendant and software. An arm extension for accommodation the data acquisition
electronics (DAE).

« Adosimetric probe, i.e., an isotropic E-field probe optimized and calibrated for
usage in tissue simulating liquid. The probe is equipped with an optical surface
detector system.

- Adata acquisition electronics (DAE) which performs the signal amplification, signal
multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. The unit is battery powered with standard or rechargeable
batteries. The signal is optically transmitted to the EOC.
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The Electro-optical converter (EOC) performs the conversion between optical and

electrical of the signals for the digital communication to DAE and for the analog

signal from the optical surface detection. The EOC is connected to the
measurement server.
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Fig. a SAR System Configuration

The function of the measurement server is to perform the time critical tasks such as
signal filtering, control of the robot operation and fast movement interrupts.

A probe alignment unit which improves the (absolute) accuracy of the probe
positioning.

A computer operating Windows 2000.

DASY4 software.

Remote control with teach pendant and additional circuitry for robot safety such as
warning lamps, etc.

The SAM twin phantom enabling testing left-hand, right-hand and body-worn
usage.

The device holder for handheld mobile phones.

Tissue simulating liquid mixed according to the given recipes.
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« Validation dipole kits allowing to validating the proper functioning of the system.

1.7 SAR System Verification

The microwave circuit arrangement for system verification is sketched in Fig. b. The daily
system accuracy verification occurs within the flat section of the SAM phantom. A SAR
measurement was performed to see if the measured SAR was within +/- 10% from the
target SAR values. These tests were done at 900&1800MHz. The tests were conducted
on the same days as the measurement of the DUT. The obtained results from the system
accuracy verification are displayed in the table 1 (SAR values are normalized to 1W
forward power delivered to the dipole). During the tests, the ambient temperature of the
laboratory was in the range 22°C, the relative humidity was in the range 60% and the
liquid depth above the ear reference points was above 15 cm in all the cases. It is seen
that the system is operating within its specification, as the results are within acceptable
tolerance of the reference values.

A B —] E I

Fig. b the microwave circuit arrangement used for SAR system verification

Agilent Model E4438C Signal Generator
Mini-Circuit Model ZHL-42 Preamplifier
Agilent Model E4416A Power Meter
Agilent Model 8481H Power Sensor

HT CP6100 20N Dual directional coupler

mmo o w >

Reference dipole antenna
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L Target Target
Validation | Frequency Measured | Measured | Measured
. SAR 1g SAR 10g
Kit MHz SAR 1g SAR 10g Date
(250mW) | (250mW)
D900V2 900
2.72 1.75 2.79 1.77 2007-06-12
SN184 Head
D900V2 900
2.75 1.79 2.86 1.85 2007-06-15
SN184 Body
9.22 4.85 2007-06-13
D1900V2 1900
9.36 4.96 9.24 4.88 2007-06-14
SN5d028 Head
9.28 4.90 2007-06-15
D1900V2 1900
9.5 5.05 9.46 4.87 2007-06-15
SN5d028 Body

Table 1. Result System Validation

1.8 Tissue Simulant Fluid for the Frequency Band 850MHZ and 1900MHz

The dielectric properties for this body-simulant fluid were measured by using the HP
Model 85070D Dielectric Probe (rates frequency band 200 MHz to 20 GHz) in
conjunction with Agilent E5071B Network Analyzer (300 KHz-8500 MHz). The
Conductivity (o) and Permittivity (p) are listed in Table 1.For the SAR measurement
given in this report. The temperature variation of the Tissue Simulant Fluid was 22°C.

Frequency . - e .. Sin.1ulated
Tissue Type Limit/Measured Permittivity (p) | Conductivity (o) Tissue
(MHz2) Temp (°C)
Head Recommended Limit 42.0%5% 0.99+5% 20-24
850 Measured, 2007-06-12 41.14 0.896 221
Body Recommended Limit 55.0£5% 1.05%5% 20-24
Measured, 2007-06-15 55.72 0.933 22.5
Recommended Limit 40.0%5% 1.38%5% 20-24
Head Measured, 2007-06-13 39.50 1.388 221
1900 Measured, 2007-06-14 38.56 1.437 22.6
Measured, 2007-06-15 40.08 1.376 22.2
Body Recommended Limit 53.3%5% 1.52+5% 20-24
Measured, 2007-06-15 52.26 1.487 22.8

Table 2. Dielectric parameters for the Frequency Band 850&1900MHZ
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According to FCC 47 CFR §2.1093(d) the limits to be used for evaluation are based
generally on criteria published by the American National Standards Institute (ANSI) for
localized specific absorption rate (SAR) in Section 4.2 of “IEEE Standard for Safety
Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields,
3KHz to 300GHz,” ANSI/IEEE C95.1-1992, Copyright 1992 by the Institute of Electrical
& Electronics Engineers, Inc., New York, New York 10071.

Human Exposure

Uncontrolled Environment
General Population

Spatial Peak SAR
(Brain)

1.60 mWi/g
(averaged over a mass of 1g)

Table 3. RF Exposure Limits
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2. Summa

of Results

GSM850 SAR(T5001296AAAA BYD Battery)

Test Configuration SAR, Averaged over 1g (W/kg) Temperature
Mode Verdict
Channel/Power(dBm) Low/31.6 Middle/31.6 High/31.4 ()
Cheek 0.716 1.02 0.682 22 Pass
Left
Tilt - 0.741 - 22 Pass
GSM850 Cheek 0.979 0.811 0.464 22 Pass
Right
Tilt - 0.588 - 22 Pass
Body Distance 2.0cm 0.372 0.397 0.254 22 Pass
PCS1900 SAR(T5001296AAAA BYD Battery)
Test Configuration SAR, Averaged over 1g (W/kg) Temperature Verdict
Mode
Channel/Power(dBm) Low/29.9 Middle/29.7 High/29.6 ()
Cheek 0.410 0.296 0.179 22 Pass
Left
Tilt - 0.208 - 22 Pass
DCS1900 Cheek 0.377 0.322 0.165 22 Pass
Right
Tilt - 0.176 - 22 Pass
Body Distance 2.0cm 0.507 0.510 0.340 22 Pass
GSM850 SAR(T5001296AAAA JINNENG Battery)
Test Configuration SAR, Averaged over 1g (W/kg) Temperature
Mode Verdict
Channel/Power(dBm) Low/31.6 Middle/31.6 High/31.4 ()
GSM850 Cheek 0.723 0.995 0.660 22 Pass
Left
Tilt - 0.756 - 22 Pass
Cheek 0.912 11 0.775 22 Pass
Right
Tilt - 0.671 - 22 Pass
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Body Distance 2.0cm 0.422 0.424 0.265 22 Pass
PCS1900 SAR(T5001296AAAA JINNENG Battery)
Test Configuration SAR, Averaged over 1g (W/kg) Temperature Verdict
Mode
Channel/Power(dBm) Low/29.9 Middle/29.7 High/29.6 ()
Cheek 0.443 0.317 0.185 22 Pass
Left
Tilt - 0.225 - 22 Pass
PCS1900 Cheek 0.403 0.324 0.165 22 Pass
Right
Tilt - 0.151 - 22 Pass
Body Distance 2.0cm 0.565 0.504 0.322 22 Pass
Maximum values with T5001296AAAA BYD Battery
Conducted
Frequency i 1g Average Power Amb. .
Band (MHz) EUT position Output Power (Wikg) Drift(dB) | Temp ( ) Verdict
(dBm)
LeftHand, Cheek, Middle Channel 31.6 1.02 0.071 22 PASS
850 RightHand, Cheek, Low Channel 31.6 0.979 0.009 22 PASS
BodyWorn, Middle Channel 31.6 0.397 -0.041 22 PASS
LeftHand, Cheek, Low Channel 29.9 0.410 -0.061 22 PASS
1900 RightHand, Cheek, Low Channel 29.9 0.377 -0.069 22 PASS
BodyWorn, Middle Channel 29.7 0.510 -0.098 22 PASS
Maximum values with T5001296AAAA JINNENG Battery
Frequency Conducted Power Amb.
Band (MHz) EUT position Output Power|1g Average (W/kg) Drift(dB) Temp | Verdict
(dBm) ()
LeftHand, Cheek, Middle Channel 31.6 0.995 -0.039 22 PASS
850 RightHand, Cheek, Middle Channel 31.6 1.1 -0.076 22 PASS
BodyWorn, Middle Channel 31.6 0.424 -0.075 22 PASS
LeftHand, Cheek, Low Channel 29.9 0.443 -0.114 22 PASS
1900 RightHand, Cheek, Low Channel 29.9 0.403 -0.009 22 PASS
BodyWorn, Low Channel 29.9 0.565 -0.022 22 PASS
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Note:

1. In GSM850 band, the low, middle and high channels are CH128/824.2MHz, CH189/836.4MHz and
CH251/848.8MHz separately.

2. In PCS1900 band, the low, middle and high channels are CH512/1805.2MHz, CH661/1880.0MHz and
CH810/1909.8MHz separately.

3. For the Bodyworn measurements the sample was only placed with the antenna toward the phantom since
this position delivers the highest SAR values.

4. For the Bodyworn measurements, the distance from the sample to the phantom is 2.0 cm.

5. For all the tests, the maximum absolute value of the power drift which is under the
PCS1900-RightHandSide-Tilt-Middle(BYD) configuration is 0.205dB.
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Instrument Model Serial number NO. Dat? of I.ast
Calibration
Desktop PC COMPAQ EVO N/A GSM-SAR-025 N/A
Dasy 4 software V 4.7 build 44 N/A GSM-SAR-001 N/A
Probe ES3DV3 3088 GSM-SAR-034 2006.12.12
DAE DAE3 569 GSM-SAR-023 2006.12.08
900MHz system validation DI0OV2 184 GSM-SAR-017 2006.12.06
dipole
1800MHz Sd’:zt;;" validation D1800V2 2d070 GSM-SAR-018 2006.12.12
Phantom SAM 12 TP-1283 GSM-SAR-005 N/A
Robot RX90L F03/5V32A1/A01 GSM-SAR-006 N/A
Dielectric probe kit 85070D US01440168 GSM-SAR-016 2006.12.19
Agilent network analyzer E5071B MY42100549 GSM-SAR-007 2006.12.19
Agilent signal generator E4438 14438CATO-19719 GSM-SAR-008 2006.12.19
Mini-Circuits preamplifier ZHL-42 D041905 GSM-SAR-033 2006.04.26
Agilent power meter E4416A GB41292095 GSM-SAR-010 2006.12.19
Agilent power sensor 8481H MY41091234 GSM-SAR-011 2006.12.19
HT CP6100 20N Coupling 6100 SCP301480120 GSM-SAR-012 2006.12.19
R&S Universal radio CMU200 103633 GSM-AUD-002 2006.12.19
communication tester
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4. Measurements |

4.1 For BYD Battery
4.1.1 GSM850-LeftHandSide-Cheek-Middle

Date/ Ti me: 2007-6
Test Laboratory: SGS-GSM
GSM850-LeftHandSi de-Cheek-Middl e(BYD)
DUT: GSM10416€8d4d2;S04¢4p&ln160000573-5

Communi cati on SyMddan: FRKRSeMBbLON GYEM BI3e:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBa@8rme tméreg myzs. &d; . pf
1000°*kg/ m

Phantom section: Left Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Mid(BYaBult Ament Fc ad: (dbxl=x
Maxi mum vahoterepfol @8ARd)i = 1. 10 mW/ g

Cheek positi onSc-anMi(d7(xBrYkDr))/ deozxnd xedme/nGu bei d
dy=5mm, dz=5mm

Reference Value = 26.2 V/ m; Power Drift = 0.0
Peak SAR (extrapolated) = 1.38 W/ kg

SAR(1 g) =SAR(0120 mgWy/ g= 0. 697 mW/ ¢

Maxi mum value of SAR (measured) = 1.09 mW/g
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dB
— 0.000

—-2.14

-4.25

-b.42

-8.56

-10.7

0 dB = 1.09mW/g

4.1.2 GSM850-LeftHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-LeftHandSide-Tilt-Middle(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBa@8rme tmdreg muyzs. eid;: pf
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1000°%kg/ m

Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Mid(MYaBurAment $cad: (bxl=xxb5
Maxi mum value of SAR (interpolated) = 0.788 m

Tilt positionScaMi  BYR)/) defadspa” ¥ hg ftCwb & d 0
dy=5mm, dz=5mm

Reference Value = 26.3 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 1.02 W/ kg

SAR(1 g) =SAR{72Q@ oW/ g;0.507 mW/ g

Maxi mum value of SAR (measured) = 0.799 mW/g
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dB
— 0.000

—-2.12

-4.24

-b.3b

-8.48

-10.6 d
0dB = 0.799mW/g

4.1.3 GSM850-LeftHandSide-WorstCase-Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-Left HandSi de-Cheek-Low(BYD)
DUT: GSM104168d2; S84¢paunl160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamB&me tmdreg myzs. e6d;: pf
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1000°%kg/ m

Phantom secti on: Left Secti on
DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posithiAmea Soavf Br@Juxwlemdxtl )gri d: dx=1
Maxi mum value of SAR (interpolated) = 0.771 m

Cheek positimom-Sdaow(BNDAS4)r/eCuebe @r:i d: d»
dz=5mm

Reference Value = 22.5 V/ m,; Power Drift = -0."1
Peak SAR (extrapolated) = 0.974 W/ kg

SAR(1 g) =SAR{716 oW/ g;0.490 mW/ g

Maxi mum value of SAR (measured) = 0.765 mW/g
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dB
— 0.000

—-2.10

-4.20

-6.30

-8.40

-10.5

0dB = 0.765mW/g

4.1.4 GSM850-LeftHandSide-WorstCase-High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-LeftHandSi de-Cheek-High(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddcan: FKSeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBd®@e tmdhreg muyzs. e&id;: pf
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1000°%kg/ m

Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - HighUBa&sDi)r/iemeea dSciain {611
Maxi mum value of SAR (interpolated) = 0.728 m

Cheek positionScami @hX BYXD) M&gawinxegme/nCGubei d
dy=5mm, dz=5mm

Reference Value = 21.2 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.935 W kg

SAR(1 g) =SAR68Q@ oW/ g;0.463 mW/ g

Maxi mum value of SAR (measured) = 0.731 mW/g
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dB
— 0.000

—-2.14

-4.25

-b.42

-8.56

-10.7

0dB = 0.731mW/g

4.1.5 GSM850-RightHandSide-Cheek-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Right HandSi de-Cheek-Middl e(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBa@8rme tmdreg muyzs. eid;: pf
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1000°%kg/ m

Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middl &ed Buvr)meAr eqr iSic adx:
Maxi mum value of SAR (interpolated) = 0.874 m

Cheek positi aZmo-m Micdadhl g 7TMEFB¥IX))/E Gaurbte g0 i d:
dy=5mm, dz=5mm

Reference Value = 18.7 V/ m; Power Drift = 0.0
Peak SAR (extrapolated) = 1.10 W/ kg

SAR(1 g) =SAR@81Q@ oW/ g;0.556 mwWw/g

Maxi mum value of SAR (measured) = 0.875 mW/g
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dB
— 0.000

—-2.12

-4.24

-b.3b

-8.48

-10.6

0dB = 0.875mW/g

4.1.6 GSM850-RightHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Ri ght HandSide-Tilt-Middl e(BYD)
DUT: GSM104168d2; Sypeuni160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: HSL850-Head Medi um parmBa@8rhe tmdr s my2s. edd,: pf
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1000°%kg/ m

Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - MiddWeasluNemAmnte agr$aandx=6115
Maxi mum value of SAR (interpolated) = 0.632 m
Tilt position - Middl egada)urZmem Soan: (JXs
dz=5mm

Reference Value = 18.3 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.799 W kg

SAR(1 g) =SAR6868 oW/ g;0.406 mW/ g
Maxi mum value of SAR (measured) = 0.632 mW/g
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dB
— 0.000

— -2.06

-4.12

-6.18

-8.24

-10.3

0dB = 0.632mW/g

4.1.7 GSM850-RightHandSide-WorstCase-Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Right HandSi de-Cheek-Low(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: HSL850-Head Medi um pamB&me tmd g my2s. &d;: pf
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posit)yloArea lLPwafmB®OIxxelnlehx 1yrid: dx-=1:
Maxi mum vahterepfol @aARd)i = 1. 05 mW/ g

Cheek positionSeahoWw7XB¥Y¥D) /Méawixame/nCulbei d
dy=5mm, dz=5mm

Reference Value = 21.0 V/ m; Power Drift = 0.0
Peak SAR (extrapolated) = 1.32 W/ kg

SAR(1 g) =SARQ@XIO oW/ g;0.673 mW/g

Maxi mum value of SAR (measured) = 1.05 mW/g
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dB
— 0.000

— -2.08

-4.16

-6.24

-8.32

-10.4

0dB = 1.05mW/g

4.1.8 GSM850-RightHandSide-WorstCase-High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Right HandSi de-Cheek-High(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddcan: FKSeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850-Head Medi um parmB®r@e tmd s my2s. ed,: pf



Order No: GSM10410912-1
Date: Jun. 19, 2007
Page: 30 of 143
1000°%kg/ m

Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posiMD)o/nAr-eadiQchanme B(s® & ® ménltx Yy i d: dx =
Maxi mum value of SAR (interpolated) = 0.496 m

Cheek position Scamgh7X BYD)Me@sxme g 7tCuwb &
dy=5mm, dz=5mm

Reference Value = 13.9 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.629 W kg

SAR(1 g) =SAR@6@ oW/ g;0.318 mW/g

Maxi mum value of SAR (measured) = 0.498 mW/g
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dB
— 0.000

—-2.14

-4.25

-b.42

-8.56 .y

-10.7

0 dB = 0.498mW/g

4.1.9 GSM850-Body-Worn -Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-Body-Worn-Low-2.0cm(BYD)
DUT: GSM104168d2;S94¢paknl160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: 850-Body Medium par adnemhea/smusde.d7; fp ==



kgi m
Phant

DASY4

om

S
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ection: FI at Secti on

Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Wor
Maxi mum vV

Body Wor
dy =5 mm,

d

Reference

Peak
SAR(1

SAR
9)

N - Low(BYDMEATwraem@&goangr(isddix a4 xn5n
alue of SAR (interpolated) = 0.399 m

n - LSWABYDYVAZadnMe(alx7 ¥ mdtCwb édo
Z=5mm

Value = 15.0 V/ m; Power Drift = -0.
(extrapolated) = 0.508 W/ kg

=SARBIQA oW/ g; 0.260 mW/g

Maxi mum value of SAR (measured) = 0.395 mW/g
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dB
— 0.000

—-2.40

-4.80

-F.20

-9.60

-12.0

0dB = 0.395mW/g

4.1.10 GSM850-Body-Worn -Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-Body-Worn-Middle-2.0cm(BYD)
DUT: GSM104168d2; S84¢paunl160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: 850-Body Medium par admemlea/smusde.d9; fp ==
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kgi m

Phantom secti on: FI at Secti on
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middl e(B¥YBP3ddJdAreene nScarni d(:5 8l x 915
Maxi mum value of SAR (interpolated) = 0.428 m
Body Worn - Middl e(BYD)MeAa®aome Becnatn gf 7 o :7 xd7x
dz=5mm

Reference Value = 15.3 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.543 W/ kg

SAR(1 g) =SARBQ0G oW/ g;0.277 mW/g
Maxi mum value of SAR (measured) = 0.423 mW/g
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dB
— 0.000

— -2.44

-4.88

-f.32

976

-12.2

0dB = 0.423mW/g

4.1.11 GSM850-Body-Worn -High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-Body-Worn-High-2.0cm(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddcan: FKSeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: 850-Body Medium par adnemhea/sm;use.d8; fp ==
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kgi m
Phantom secti on: FI at Secti on

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High(BYDMeAAurceamneSc anr i(dx1x3 % x4dr
Maxi mum value of SAR (interpolated) = 0.274 m
Body Worn - HiSgha(BYDOX/7&Z&q9 Mme(a’sx 7 g ntCwbédO
dy=5mm, dz=5mm

Reference Value = 12.1 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.347 W/ kg

SAR(1 g) =SARe®@ oW/ g;0.178 mW/ g
Maxi mum value of SAR (measured) = 0.272 mW/g
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dB
— 0.000

—-2.40

-4.80

-F.20

-9.60

-12.0

0dB = 0.272mW/g

4.1.12 PCS1900-LeftHandSide-Cheek-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-LeftHandSide-Cheek-Middl e(BYD)
DUT: GSM104168d2; S84¢paunl160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - MiddledaBYDemAnmteagr$SadandX-=
Maxi mum value of SAR (interpolated) = 0.345 m

Cheek positibBdoemMEdaih e( Be¥aDyu7r)e/mE€nth egrQ:d:
dy=5mm, dz=5mm

Reference Value = 11.1 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.436 W kg

SAR(1 g) =SAR®6 oW/ g;0.174 mW/g

Maxi mum value of SAR (measured) = 0.324 mW/g
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dB
— 0.000

—1-4.16

-8.32

-12.5

-16.b

-20.8

0dB = 0.324mW/g

4.1.13 PCS1900-LeftHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-LeftHandSide-Tilt-Middle(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - MiddIMe@BYmDegneAnr ear iSdc:can xg 6
Maxi mum value of SAR (interpolated) = 0.252 m
Tilt position - Middl e(MBeYa)ur Zomem Soand: ( Ix
dz=5mm

Reference Value = 11.9 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.384 W/ kg

SAR(1 g) =SARQRODB8 oW/ g;0.106 mwW/g
Maxi mum value of SAR (measured) = 0.233 mW/g



Order No: GSM10410912-1
Date: Jun. 19, 2007
Page: 41 of 143

dB
— 0.000

—-4.08

-8.16

-12.2

-16.3

-20.4

0dB = 0.233mW/g

4.1.14 PCS1900-LeftHandSide-WorstCase-Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-LeftHandSide-Cheek-Low(BYD)
DUT: GSM104168d2; S84¢paunl160000573-5

Communication SyMddcean: PCSAOOMDAE VWS @ly&d e.:2 1MHz ;3D
Medi um: HSL1900 Head Mescidumf fpar. .d3Bd Onh /MB1.z8; op
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek positiAmea Soa(VBRM®IxOmMexnlt) grid: dx=1"
Maxi mum value of SAR (interpolated) = 0.459 m

Cheek positionScanoWwWAxXBYXDY)) Kebwxidi xeme/nGubei d
dy=5mm, dz=5mm

Reference Value = 12.8 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.591 W kg

SAR(1 g) =SAR#é10 oW/ g;0.242 mW/ g

Maxi mum value of SAR (measured) = 0.444 mW/g
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dB
— 0.000

— -3.60

-7.20

-10.8

-14.4

-18.0

0 dB = 0.444mW/g

4.1.15 PCS1900-LeftHandSide-WorstCase-High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-LeftHandSide-Cheek-Hi gh(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMddcean: PCSAOOHMAE VWS @lyxd X.:8 1MHz ;3D
Medi um: HSL1900 Head Mescidumfpar.ddtbd Inhd /MMB1.z5%; op
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1000°%kg/ m

Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - HighUBa&sDi)r/iemeea dSciain {611
Maxi mum value of SAR (interpolated) = 0.203 m

Cheek positionScami @hX BYXD) M&gawinxegme/nCGubei d
dy=5mm, dz=5mm

Reference Value = 8.73 V/ m,; Power Drift = -0."1
Peak SAR (extrapolated) = 0.266 W kg

SAR(1 g) =SAR(Q(XIO oW/ g;0.105 mw/ g

Maxi mum value of SAR (measured) = 0.198 mW/g
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dB
— 0.000

—1-4.26

-8.52

-12.8

-17.0

-21.3

0dB = 0.198mW/g

4.1.16 PCS1900-RightHandSide-Cheek-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- Ri ghtHandSi de-Cheek-Middl e(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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1000°%kg/ m

Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - MiddledaBYDemAnmteagr$SadandX-=
Maxi mum value of SAR (interpolated) = 0.376 m

Cheek positibBdoemMEdaih e( Be¥aDyu7r)e/mE€nth egrQ:d:
dy=5mm, dz=5mm

Reference Value = 8.73 V/ m,; Power Drift = -0."1
Peak SAR (extrapolated) = 0.466 W kg

SAR(1 g) =SAR@G2Q2a oW/ g;0.190 mWwW/ g

Maxi mum value of SAR (measured) = 0.353 mW/g
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dB
— 0.000

—1-3.76

-1.52

-11.3

-15.0

-18.8

0dB = 0.353mW/g

4.1.17 PCS1900-RightHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- RightHandSide-Tilt-Middle(BYD)
DUT: GSM104168d2; Sypeuni160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - MiddledaBYDEMmArte agr$da nd x=61
Maxi mum value of SAR (interpolated) = 0.201 m
Tilt position - Middl e(MBeYa)ur Zomem Soand: ( Ix
dz=5mm

Reference Value = 8.34 V/ m; Power Drift = 0.2
Peak SAR (extrapolated) = 0.308 W kg

SAR(1 g) =SARQ0@I6 oW/ g;0.094 mW/ g
Maxi mum value of SAR (measured) = 0.197 mW/g
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dB
— 0.000

—-3.58

-1.76

-11.6

-15.5

-19.4

0dB = 0.197mW/g

4.1.18 PCS1900-RightHandSide-WorstCase-Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- Right HandSi de-Cheek-Low(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek positiAmea Soa(VBRM®IxOmMexnlt) grid: dx=1"
Maxi mum value of SAR (interpolated) = 0.429 m

Cheek positionScanoWwWAxXBYXDY)) Kebwxidi xeme/nGubei d
dy=5mm, dz=5mm

Reference Value = 9.12 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.545 W/ kg

SAR(1 g) =SARGIG oW/ g;0.224 mW/ g

Maxi mum value of SAR (measured) = 0.412 mW/g
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dB
— 0.000

— -3.64

-7.28

-10.9

-14.6

-18.2

0dB = 0.412mW/g

4.1.19 PCS1900-RightHandSide-WorstCase-High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- RightHandSide-Cheek-High(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMddcean: PCSAOOHMAE VWS @lyxd X.:8 1MHz ;3D
Medi um: HSL1900 Head Mescidumfpar.ddtbd Inhd /MMB1.z5%; op
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - HighUBa&sDi)r/iemeea dSciain {611
Maxi mum value of SAR (interpolated) = 0.191 m

Cheek positionScami @hX BYXD) M&gawinxegme/nCGubei d
dy=5mm, dz=5mm

Reference Value = 6.57 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.241 W/ kg

SAR(1 g) =SAR((166 oW/ g; 0. 097 mW/ g

Maxi mum value of SAR (measured) = 0.183 mW/g
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dB
— 0.000

—-3.54

-7.68

-11.5

-15.4 e

-19.2

0dB = 0.183mW/g

4.1.20 PCS1900-Body-Worn -Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-Body-Worn-Low-2.0cm(BYD)
DUT: GSM104168d2; S84¢paunl160000573-5

Communication SyMddcean: PCSAOOMDAE VWS @ly&d e.:2 1MHz ;3D
Medi um: 1900-Body Medi um parmad3nemhea/sm;be ®@:; fp =



kgi m
Phant

DASY4
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S
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ection: FI at Secti on

Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Wor
Maxi mum vV

Body Wor
dy =5 mm,

d

Reference

Peak
SAR(1

SAR
9)

N - Low(BYDMEATwraem@&goangr(isddix a4 xn5n
alue of SAR (interpolated) = 0.563 m

n - LSWABYDYVAZadnMe(alx7 ¥ mdtCwb édo
Z=5mm

Value = 14.7 VI m,; Power Drift = -0.
(extrapolated) = 0.793 W/ kg

=SARHEDT oW/ g; 0.313 mW/ g

Maxi mum value of SAR (measured) = 0.545 mW/g
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z'.-.-;':.:___ o
-9.00 R
S
<
-12.0
-15.0

0 dB = 0.545mW/g

4.1.21 PCS1900-Body-Worn -Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-Body-Worn-Middle-2.0cm(BYD)
DUT: GSM104168d2; S84¢paunl160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: 1900-Body Medium par ameokenms 5e0s.e8d,: pf =
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Phantom secti on: FI at Secti on
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middl e(B¥YBP3ddJdAreene nScarni d(:5 8l x 915
Maxi mum value of SAR (interpolated) = 0.568 m
Body Worn - Middl e(BYD)MeAa®aome Becnatn gf 7 o :7 xd7x
dz=5mm

Reference Value = 15.2 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.817 W kg

SAR(1 g) =SARH610 oW/ g; 0.313 mW/g
Maxi mum value of SAR (measured) = 0.550 mW/g
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dB
— 0.000

—-3.04

-6.08

912

-12.2

-15.2

0 dB = 0.550mW/g

4.1.22 PCS1900-Body-Worn -High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-Body-Worn-High-2.0cm(BYD)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMddcean: PCSAOOHMAE VWS @lyxd X.:8 1MHz ;3D
Medi um: 1900-Body Medium par@mehce/rm; u&ed; g =
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kgi m
Phantom secti on: FI at Secti on

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High(BYDMeAAurceamneSc anr i(dx1x3 % x4dr
Maxi mum value of SAR (interpolated) = 0.381 m
Body Worn - HiSgha(BYDOX/7&Z&q9 Mme(a’sx 7 g ntCwbédO
dy=5mm, dz=5mm

Reference Value = 12.5 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.544 W/ kg

SAR(1 g) =SAR@G20 oW/ g; 0.208 mW/g
Maxi mum value of SAR (measured) = 0.365 mW/g
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— 0.000

—-3.08

-6.16

-9.24

-12.3

-15.4

0dB = 0.365mW/g

4.2 For JN Battery
4.2.1 GSM850-LeftHandSide-Cheek-Middle

Dat e/ Ti me: 2007-6
Test Laboratory: SGS- GSM
GSM850-LeftHandSide-Cheek-Middl e(JN)

DUT: GSM104168d2;Saypakhl160000573-5



Order No: GSM10410912-1
Date: Jun. 19, 2007
Page: 60 of 143
Communi cati on SyMddan: FRKSeMBbLOnN GYELM BI3e5:. 41 :MH.z3 Du't

Medi um: HSL850- Head Medi um pamBa@8rme tméreg my2s. edd; . pf
1000°%kg/ m

Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

o Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posi Area ScWMnhdNefalb)ulk 6 herilt) :gri d: dx=15
Maxi mum vahterpfol aARd)i = 1. 06 mW/ g

Cheek positiomc-anMi(dxxIMN)7)BdaswmT ek mgtCwbeéedo
dy=5mm, dz=5mm

Reference Value = 26.6 V/ m,; Power Drift = -0."1
Peak SAR (extrapolated) = 1.36 W/ kg

SAR(1 g) =SARQ®6 oW/ g;0.681 mWw/g

Maxi mum value of SAR (measured) = 1.07 mW/g
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dB
— 0.000

—-2.16

-4.32

-b.48

-8.64
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0dB = 1.07mW/g

4.2.2 GSM850-LeftHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-LeftHandSide-Tilt-Middl e(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBa@8rme tmdreg muyzs. eid;: pf
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - MidVMelaMul Amermat Fc ad: (BxI=xx5b b
Maxi mum value of SAR (interpolated) = 0.808 m

Tilt positiolcanMi(dXIMN)/)) BegaosmT ¥ g tCwbeédoO:.
dy=5mm, dz=5mm

Reference Value = 27.3 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 1.04 W/ kg

SAR(1 g) =SAR{7®6 oW/ g;0.515 mWw/ g

Maxi mum value of SAR (measured) = 0.811 mW/g
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— 0.000

—-2.12

-4.24
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4.2.3 GSM850-LeftHandSide-WorstCase-Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-LeftHandSi de-Cheek-Low(JN)
DUT: GSM104168d2; S84¢paunl160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamB&me tmdreg myzs. e6d;: pf
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posi Arem Sclowkebdkp/t 6 herilt) :grid: dx=15
Maxi mum value of SAR (interpolated) = 0.772 m

Cheek positoom Scdmw(INdaAZ)r/eCuelbhe @rii d: dx-=
dz=5mm

Reference Value = 23.0 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.971 W kg

SAR(1 g) =SAR{7206 oW/ g;0.497 mW/ g

Maxi mum value of SAR (measured) = 0.770 mW/g
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4.2.4 GSM850-LeftHandSide-WorstCase-High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-LeftHandSi de-Cheek-Hi gh(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddcan: FKSeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBd®@e tmdhreg muyzs. e&id;: pf
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1000°%kg/ m

Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - HighWMéadN)rieAmren drcialn ¢ 645
Maxi mum value of SAR (interpolated) = 0.709 m
Cheek position - High(JN)/M2Zaour eSrcean § r7ixd/:
dy=5mm, dz=5mm

Reference Value = 21.2 V/ m; Power Drift = 0.0
Peak SAR (extrapolated) = 0.904 W/ kg

SAR(1 g) =SAR660 oW/ g; 0.450 mWwW/ g
Maxi mum value of SAR (measured) = 0.710 mW/g
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dB
— 0.000

—-2.14

-4.25

-b.42

-8.56
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4.2.5 GSM850-RightHandSide-Cheek-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Right HandSi de-Cheek-Middl e(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBa@8rme tmdreg muyzs. eid;: pf
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Phantom section: Right Section
DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - MiddMegdsluNemAnte agrSaandy =61
Maxi mum vahterepfol @8ARd)i = 1.19 mW/ g

Cheek position - Middl egdads)urZmemt Sgcran: (d>
dz=5mm

Reference Value = 29.4 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 1.49 W/ kg

SAR(1 g) SAR(10mwWjgsFs 0.754 mW/ g
Maxi mum value of SAR (measured) = 1.18 mW/ g
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4.2.6 GSM850-RightHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Ri ght HandSide-Tilt-Middle(JN)
DUT: GSM104168d2; Sypeuni160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: HSL850-Head Medi um parmBa@8rhe tmdr s my2s. edd,: pf
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - MiddledaBYDEMmArte agr$da nd x=61
Maxi mum value of SAR (interpolated) = 0.722 m
Tilt position - Middl e(MBeYa)ur Zomem Soand: ( Ix
dz=5mm

Reference Value = 25.8 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.898 W/ kg

SAR(1 g) =SAR6IQ@ oW/ g; 0.467 mW/g
Maxi mum value of SAR (measured) = 0.719 mW/g
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-7.98 .

-9.97

0dB = 0.719mW/g

4.2.7 GSM850-RightHandSide-WorstCase-Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Right HandSi de-Cheek-Low(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: HSL850-Head Medi um pamB&me tmd g my2s. &d;: pf
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1000°%kg/ m

Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posi Arem Sclowkebdkp/t 6 herilt) :grid: dx=15
Maxi mum value of SAR (interpolated) = 0.988 m

Cheek positionSc-anLow(xJIN)7/)XKe(arsou7 ¥ g ftCwbeédo
dy=5mm, dz=5mm

Reference Value = 27.1 V/ m; Power Drift = 0.0
Peak SAR (extrapolated) = 1.22 W/ kg

SAR(1 g) =SAR@1Q@ oW/ g;0.630 mWw/g

Maxi mum value of SAR (measured) = 0.973 mW/g
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dB
— 0.000

—-2.10

-4.20

-6.30

-8.40 \ _

-10.5

0dB = 0.973mW/g

4.2.8 GSM850-RightHandSide-WorstCase-High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850- Right HandSi de-Cheek-Hi gh(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddcan: FKSeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850-Head Medi um parmB®r@e tmd s my2s. ed,: pf
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - HighWMéadN)rieAmren drcialn ¢ 645
Maxi mum value of SAR (interpolated) = 0.835 m
Cheek position - High(JN)/M2Zaour eSrcean § r7ixd/:
dy=5mm, dz=5mm

Reference Value = 24.3 V/ m,; Power Drift = 0.0
Peak SAR (extrapolated) = 1.04 W/ kg

SAR(1 g) =SAR{7I6 oW/ g;0.533 mWwW/g
Maxi mum value of SAR (measured) = 0.833 mW/g
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dB
— 0.000

— -2.08

-4.16

-6.24

-8.32

-10.4

0dB = 0.833mW/g

4.2.9 GSM850-Body-Worn -Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-Body-Worn-Low-2.0cm(JN)
DUT: GSM104168d2;S94¢paknl160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: 850-Body Medium par adnemhea/smusde.d7; fp ==
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ection: FI at Secti on

Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Wor
Maxi mum vV

Body Wor
dy =5 mm,

d

Reference

Peak
SAR(1

SAR
9)

n - Low(JNWMEAswraem@omangr(iSdkx @& x19mn
alue of SAR (interpolated) = 0.461 m

n - ISewnhJN/XZxdmMe(alx7 B higntCuwb é d O :
Z=5mm

Value = 19.4 V/ m,; Power Drift = -0.
(extrapolated) = 0.573 W/ kg

=SAR&2Q oW g; 0.293 mW/ g

Maxi mum value of SAR (measured) = 0.451 mW/g
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dB
— 0.000

—-2.32

-4.64

-6.96

-9.28

-11.6

0 dB = 0.451mW/g

4.2.10 GSM850-Body-Worn -Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-Body-Worn-Middle-2.0cm(JN)
DUT: GSM104168d2; S84¢paunl160000573-5

Communi cati on SyMddan: FKSeMBbLON GYEM BI36:. 41 :MH.z3 Du't
Medi um: 850-Body Medium par admemlea/smusde.d9; fp ==
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Phantom secti on: FI at Secti on
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn )-/ AMiedd ISec(aMmb a(s5ut x éhd xtl )gir i d: dx=15n
Maxi mum value of SAR (interpolated) = 0.464 m

Body Worn -ooMm ddclaen( J(N)#Ezx sUr/eCelbe @rii d: dx =
dz=5mm

Reference Value = 19.2 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.583 W kg

SAR(1 g) =SAR@2a8a oW/ g;0.295 mWw/ g

Maxi mum value of SAR (measured) = 0.454 mW/g
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dB
— 0.000

—-2.30

-4.60

-6.90

-9.20

-11.5

0 dB = 0.454mW/g

4.2.11 GSM850-Body-Worn -High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
GSM850-Body-Worn-High-2.0cm(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communi cati on SyMddcan: FKSeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: 850-Body Medium par adnemhea/sm;use.d8; fp ==
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Phantom secti on: FI at Secti on
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn) /-Arkteiag hjcJaWe a(s5ul x @ xtl )gir i d: dx =15 mn

Maxi mum value of SAR (interpolated) = 0.290 m
Body Worn - Hicam( XN)X/7x&o/g me(a’x 7 g mgntCuwb édoO:
dy=5mm, dz=5mm

Reference Value = 15.0 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.364 W/ kg

SAR(1 g) =SARE6E6 oW/ g;0.184 mW/g
Maxi mum value of SAR (measured) = 0.283 mW/g
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dB
— 0.000

—-2.32

-4.64

-6.96

-9.28

-11.6

0dB = 0.283mW/g

4.2.12 PCS1900-LeftHandSide-Cheek-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-LeftHandSide-Cheek-Middl e(JN)
DUT: GSM104168d2; S84¢paunl160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - MiddMegdsluNemAnte agrSaandy =61
Maxi mum value of SAR (interpolated) = 0.375 m
Cheek position - Middl egdads)urZmemt Sgcran: (d>
dz=5mm

Reference Value = 12.3 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.461 W kg

SAR(1 g) =SAR@G10 ogW/g;0.186 mW/ g
Maxi mum value of SAR (measured) = 0.351 mW/g
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dB
— 0.000

—1-4.10

-8.20

-12.3

-16.4

-20.h

0dB = 0.351mW/g

4.2.13 PCS1900-LeftHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Tilt-Middle(JN)
DUT: GSM10416€8d4d2;S04¢4p&l160000573-5

Communication SyMdaegen: PRPCSAOOMc G NU&ELE0 1IMHz ;3Dut )
Medi um: HSL1900_ Head Medi um p.a& 2a nmeh oetrns3 8uesbe d :p
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - MiddWeasluNemAmnte agr$aandx=6115
Maxi mum value of SAR (interpolated) = 0.277 m
Tilt position - Middl egada)urZmem Soan: (JXs
dz=5mm

Reference Value = 12.1 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.419 W/ kg

SAR(1 g) =SARE28 oW/ g;0.113 mW/g
Maxi mum value of SAR (measured) = 0.256 mW/g
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dB
— 0.000

—-4.18

-8.36

-12.5

-16.7

-20.9

0dB = 0.256mW/g

4.2.14 PCS1900-LeftHandSide-WorstCase-Low

Date/ Time: 2007-
Test Laboratory: SGS- GSM
PCS1900-LeftHandSide-Cheek-Low(JN)
DUT: GSM104168d2; S84¢paunl160000573-5

Communication SyMddcean: PCSAOOMDAE VWS @ly&d e.:2 1MHz ;3D
Medi um: HSL1900 Head Mescidumf fpar. .d3Bd Onh /MB1.z8; op
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posi Arem SchowfeBHdX®elmeh) : grid: dx=15]
Maxi mum value of SAR (interpolated) = 0.510 m

Cheek positionSc-anLow(xJIN)7/)XKe(arsou7 ¥ g ftCwbeédo
dy=5mm, dz=5mm

Reference Value = 14.3 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.623 W kg

SAR(1 g) =SAR@32686 ogoW/g;0.263 mW/ g

Maxi mum value of SAR (measured) = 0.490 mW/g
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dB
— 0.000

—1-4.20

-8.40

-12.6

-16.8

-21.0

0 dB = 0.490mW/g

4.2.15 PCS1900-LeftHandSide-WorstCase-High

Date/ Time: 2007-
Test Laboratory: SGS- GSM
PCS1900-LeftHandSide-Cheek-Hi gh(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMddcean: PCSAOOHMAE VWS @lyxd X.:8 1MHz ;3D
Medi um: HSL1900 Head Mescidumfpar.ddtbd Inhd /MMB1.z5%; op
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Phantom secti on: Left Secti on

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - HigwelabkN) éAaneta g8ca:n d(x6=1%
Maxi mum value of SAR (interpolated) = 0.208 m
Cheek position - High(JN)/M2Zaour eSrcean § r7ixd/:
dy=5mm, dz=5mm

Reference Value = 9.72 V/ m,; Power Drift = -0."1
Peak SAR (extrapolated) = 0.269 W kg

SAR(1 g) =SAR(86 oW/ g;0.109 mwW/ g
Maxi mum value of SAR (measured) = 0.204 mW/g
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dB
— 0.000

—-4.38

-8.76

-13.1

-17.5

-21.9

0 dB = 0.204mW/g

4.2.16 PCS1900-RightHandSide-Cheek-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- Ri ght HandSi de-Cheek-Middl e(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - MiddMegdsluNemAnte agrSaandy =61
Maxi mum value of SAR (interpolated) = 0.381 m
Cheek position - Middl egdads)urZmemt Sgcran: (d>
dz=5mm

Reference Value = 7.99 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.470 W/ kg

SAR(1 g) =SAR@G2@8 oW/ g;0.190 mW/g
Maxi mum value of SAR (measured) = 0.349 mW/g
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dB
— 0.000

—-3.86

-1.72

-11.6

-15.4

-19.3

0 dB = 0.349mW/g

4.2.17 PCS1900-RightHandSide-Tilt-Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- Right HandSide-Tilt-Middle(JN)
DUT: GSM104168d2; Sypeuni160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p



Order No: GSM10410912-1
Date: Jun. 19, 2007
Page: 92 of 143
1000°%kg/ m

Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - MiddWeasluNemAmnte agr$aandx=6115
Maxi mum value of SAR (interpolated) = 0.170 m
Tilt position - Middl egada)urZmem Soan: (JXs
dz=5mm

Reference Value = 7.58 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.268 W/ kg

SAR(1 g) =SAR(5Q2 oW/ g;0.081 mWwW/g
Maxi mum value of SAR (measured) = 0.169 mW/g
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dB
— 0.000

—-3.90

-7.80

-11.7

-15.6

-19.5

0dB = 0.169mW/g

4.2.18 PCS1900-RightHandSide-WorstCase-Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- RightHandSide-Cheek-Low(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Head Medi um p.ad&2a meh ostr g3 8uesbe d :p
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek posi Arem SchowfeBHdX®elmeh) : grid: dx=15]
Maxi mum value of SAR (interpolated) = 0.470 m

Cheek positionSc-anLow(xJIN)7/)XKe(arsou7 ¥ g ftCwbeédo
dy=5mm, dz=5mm

Reference Value = 8.54 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.584 W/ kg

SAR(1 g) =SAR@068 oW/ g;0.237 mW/g

Maxi mum value of SAR (measured) = 0.439 mW/g
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dB
— 0.000

—-3.72

-7.44

-11.2

-14.9

-18.6

0 dB = 0.439mW/g

4.2.19 PCS1900-RightHandSide-WorstCase-High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900- Right HandSide-Cheek-Hi gh(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMddcean: PCSAOOHMAE VWS @lyxd X.:8 1MHz ;3D
Medi um: HSL1900 Head Mescidumfpar.ddtbd Inhd /MMB1.z5%; op
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Phantom section: Right Section

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - HighWMéadN)rieAmren drcialn ¢ 645
Maxi mum value of SAR (interpolated) = 0.191 m
Cheek position - High(JN)/M2Zaour eSrcean § r7ixd/:
dy=5mm, dz=5mm

Reference Value = 5.97 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.242 W/ kg

SAR(1 g) =SAR((166 oW/ g;0.096 mw/ g
Maxi mum value of SAR (measured) = 0.184 mW/g
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dB
— 0.000

—-3.80

-7.60

-11.4

-15.2 .

-19.0

0 dB = 0.184mW/g

4.2.20 PCS1900-Body-Worn -Low

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-Body-Worn-Low-2.0cm(JN)
DUT: GSM104168d2;S94¢paknl160000573-5

Communication SyMddcean: PCSAOOMDAE VWS @ly&d e.:2 1MHz ;3D
Medi um: 1900-Body Medi um parmad3nemhea/sm;be ®@:; fp =
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ection: FI at Secti on

Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Wor
Maxi mum vV

Body Wor
dy =5 mm,

d

Reference

Peak
SAR(1

SAR
9)

n - Low(JNWMEAswraem@omangr(iSdkx @& x19mn
alue of SAR (interpolated) = 0.639 m

n - ISewnhJN/XZxdmMe(alx7 B higntCuwb é d O :
Z=5mm

Value = 13.1 V/ m,; Power Drift = -0.
(extrapolated) = 0.884 W/ kg

=SARHEHEOB oW/ g; 0. 350 mW/ g

Maxi mum value of SAR (measured) = 0.610 mW/g
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dB
— 0.000

— -3.02

-6.04

-9.06

-12.1

-15.1

0dB = 0.610mW/g

4.2.21 PCS1900-Body-Worn -Middle

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-Body-Worn-Middle-2.0cm(JN)
DUT: GSM104168d2; S84¢paunl160000573-5

Communication SyMdadcean: PCSAOVOMDc VG NI &30 1MHz ;3Dut )
Medi um: 1900-Body Medium par ameokenms 5e0s.e8d,: pf =
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Phantom secti on: FI at Secti on
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn )-/ AMiedd ISec(aMmb a(s5ut x éhd xtl )gir i d: dx=15n
Maxi mum value of SAR (interpolated) = 0.571 m

Body Worn -ooMm ddclaen( J(N)#Ezx sUr/eCelbe @rii d: dx =
dz=5mm

Reference Value = 12.7 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.807 W kg

SAR(1 g) =SARf60@ oW/ g; 0.309 mw/g

Maxi mum value of SAR (measured) = 0.546 mW/g
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dB
— 0.000

—1 -3.06

-6.12

918

-12.2

-15.3

0 dB = 0.546mW/g

4.2.22 PCS1900-Body-Worn -High

Date/ Time: 2007-6
Test Laboratory: SGS- GSM
PCS1900-Body-Worn-High-2.0cm(JN)
DUT: GSM104168d2;Sa4ypakh160000573-5

Communication SyMddcean: PCSAOOHMAE VWS @lyxd X.:8 1MHz ;3D
Medi um: 1900-Body Medium par@mehce/rm; u&ed; g =
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Phantom secti on: FI at Secti on
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2006-12-8

e Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

e Measurement SW: DASY 4, V4.7 Build 44, Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn) /-Arkteiag hjcJaWe a(s5ul x @ xtl )gir i d: dx =15 mn

Maxi mum value of SAR (interpolated) = 0.364 m
Body Worn - Hicam( XN)X/7x&o/g me(a’x 7 g mgntCuwb édoO:
dy=5mm, dz=5mm

Reference Value = 9.95 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.516 W kg

SAR(1 g) =SAR@82Q oW/ g;0.197 mW/g
Maxi mum value of SAR (measured) = 0.346 mW/g



dB
0.000

-3.02

-6.04

-9.06

-12.1

-15.1
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0 dB = 0.346mW/g
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1. Photographs of Test Setup
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Fig.1 Photograph of the SAR measurement System

&50MHz = \

15cm

*—

Fig.2 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for
Left-Head Side

13cm

Fig.3 Photograph of the Tissue Simulant
Liquid depth 15cm for Body-Worn
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100N Hz
|
L 15 cm
13em <
.q_
Fig.4 Photograph of the Tissue Simulant Fig.5 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for Liquid depth 15cm for Body-Worn

Right-Head Side

Fig.6 Photograph of the Left Hand Side Cheek status

Fig.7 Photograph of the Left Hand Side Tilt status
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Touch

F

Fig.10 Photograph of the BodyWorn status



Order No: GSM10410912-1
Date: Jun. 19, 2007

Page: 107 of 143
2. Photographs of the EUT

Fig.11 Front View

P = Lol L
. ) | | i

Fig.12 Back View

3. Photographs of the battery

L :

Fig. 13 Front view of battery (BYD) Fig. 14 Back view of battery (BYD)
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| | 5
. 3 4
........... 1 3
2
1
= 2 3 & ST 9 g e e e
Fig. 15 Front view of battery (JINNENG) Fig. 16 Back view of battery (JINNENG)

4. Photograph of the charger and Headset

o '

Fig.17 Charger Fig18 Headset
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5. Probe Calibration certificate

Callbration Laboratory of AL PR ——
Sehmid & Pastfied c E arad
Engnearning AG r,

Doghunssatnass 41, 8904 Zarica, Swiumriard ‘E’:‘@ % pwies Callaaton Sarvica
Aroreed B e Srslim Faoand DR o Melrsogy sno Accredieson Acoredinion Mo - SCS 100

Ths A=t Accred isiior Sardce & ors of the signriorias iofe LR
B Pl Rgmasiaal S e (R g riban of callewunn camifosise

Glme

Crasz

o g e w

Carsimn dww: Desamber tE PO - = e o= CEEERS T
Cornas dre v ien [nTolermnee 0 0 00 o0
Tray cachragst cerrcsin w P eabéey sty e Tl oy O Vel aereesi (R

The manu i §sd e ocerisries w0 corfdesos probsbilfy e prar on B folieeisg g asd o padl o Pl ciliits

i s & nBa rEcdry - Breny 22 & 3°C wred bassiity = FD%

Coalbrpies £rugwran uss: (MATT coiical b caltrsbor).

Priran S o Co Cuin (Culbrwne by, Conifiom ol Hotwduhed Cotbrion
Piwer g EALTRR GRar AN B WETAS, o, 5T -DOSET) Apr T
Pvw Sl 1A L Rl B0 [WETAS, o, 351-D0EET) AT
Piym dai s £ 1A Lt UL B8 WETAS, ke, 361 -DOGET AT
 Birriprng 1 dB KReeEis B FEERL (ol -yl (METAS, Pan 31 T-0EET hagay
Swfpiproe 70 £H dlerseior B BEOE 20 g [WETAR, W, 31 D00 L
Safprgrey W36 Alreuakr Spe BETES G0k Tl (METAS, Pap, 317 (0RT) g 37
Mufwiuree Prooe EBMIWT BN AN P-JunD (APEAD, Mo EBLDI1)_lesha| daiad?
‘maEd R - JureDE RPEALL Mo DMELS8_jgs0d) fung?
Eemrromrs St e Checs. Dafs n v ! [
AF g HP el R AN TIR A 8 GEPEAD, in Ninas crece WD) In hoies dhsde Moy-00
il ARSI i HP EYRAE REEHT TACRT | BPEAD, i Tdsd ohwsb DD i s ot (la-0Y
sl oy
Approeed by
-
Thin calrmion corffosty shall ro e repradeosd sscep Al wilhoed welien aooeorel of 1 lstoewiory.

Cartlean M ES3-3088 Decdd Page 1 600
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Calibration Laboratary of AT g§ Schwsiarischer Kallrarnbensl

Selwrid & Pastnar e ) G e s ditaisnasge
Enginesnng A5 < Saprw i R eiELE 31 AL

wh%.uum.-w K{-‘_ﬁ?ﬁ-"" 5 swins Cailsration Berven

Tt

Azt by U Seetes Findirad CFRe8 OF MADDGEEY and Ansmdiesm Accradhation ea: SCH 108

Tha Sombis Arcrediiniian Servica (s ore of S wigeelores 15 e B

muRaiesl Agresman lar dhe mecogaBon of celarebion corbibceles

Glossary:

T3L tEsue Smuladng liguid

WORMy .2 sarsilivity i frae pace

CanF sansifivity in TSL { MORMzy.2

DoP dipde compression paing

Polartzation ¢ o relaElion arcund proba asds

Polarization 8 # ratation around an axis that is in the plane nosmal to probe axis (at

maasurement centar), La., 8 =0 s nomal b probes axie

Calibration is Performed According ta the Fallowing Standards:

a) |EEE 51t 1528-2003, IEEE Racommended Practice for Datarmining the Peak Spatisi-
Avaraged Specific Absorplion Rata (SAR) in the Human Head rom Wirsless
Cammunicaions Devices: Mossurameanl Technigues”, Decamber 2003

by CEMELEC EN 50361, "Basi standand for the measurement of Spacific Absorplion Rate
ralgted 1o uman axposuns o eleciromagnetc fislds from mobde phones (300 MHz - 3
GHz), July 2001

Mathods Applied and Interpretation of Parametars:

w  NORMY 2 Assessed for E-ield polarization B = 0 (f = 900 MHz in TEM-cell; > 1800 MHz
RZ2 waveguida]. NORMxy.z are anly intermeadiate values, Le., the uncentainies of
WORMEy,z doss not eflect the E--fald encartainty insida TSL (see below Camd),

®  NORMx Y7 = NORM:,y, 2 * requency_response (see Fraguancy Responsa Chan). This
Inearization k& implementad in DASYS software versions lates than 4.2, Tha uncertainty of
1hie frequency response (s included in the statad uncertainty of Camd®,

» OGPz DCP am numarical nearizstion parameters assessod based on the dala of
pawer sweap (na uncerainty reguired), DEP does not depend on frequancy nor media

»  CoreF and Boundary Efact Paramatars; Assassad in flat phamom using E-field (or
Temparature Transfier Stancard for f < B00 MHz) and inside waveguide using analytical fiald
distributions based on power maaswements for = 300 MHz. The sama satups are used Tor
assessment of the paramelens applied for boundary compansation (alpha, dapih) of which
typical uncariminky values are given. These parameders are used n DASYS software 1o
imprave prabe AGCUracy ciose Lo tha boundary. The senssivity in TSL comesponds 1o
NORY w2 * Cam™ wheraby 1he ucanainty comasponds io that given for ComeF. A
frequancy dependent ComvF s used I DASY version 4.4 and higher which allows
axtanding the valid®y fram & 60 MHZ o + 100 MHz.

e Spharcal sofogy (30 devistion fram solrogyl: inoa Neld of low gradants realced using a
fial phantom exposed by 8 palch antenna

s Sensor Offzat The sensor offset comesponds o the offset of virual measurament censer
fram Bha probe ip (on probe axis). Mo olerance requinad.

Canficals N ES3-305E Dacle Foga 2 of @
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ES30V3 SM:3080 December 12, 2006

Probe ES3DV3

SN:3088

Manufacturad: July 20, 2005
La=t calibrated: September 13, 2005
Recalibrated: December 12, 2008

Calibrated for DASY Syslems

{hote: nomoomgalinis wilth DASYZ syetemi)

Cariificals o EE3-38E_Duste Pisgas 3 &l &
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ES3DVI SHADEE Decamber 12, 2006

DASY - Parameters of Probe: ES3DV3 SN:3088

Sansitivity in Free Space” Diode Compression”
pormm i3 etnam pWitVIm) OCP X a4
Moam¥ 123 £ 10.1% uhiEwm) DCPY ol my
MormZ 12T 0% pMEVIm)E v i d 33 mv

Sansitivity in Tissue Simulating Liquid {Conversion Faciors)

Ploase ses Page il

Boundary Effac
THL B0 MHs Typicel SAR gradient: § % per mm
Serdecy Cianiar 10 Phansom Surfaoe Distance .0 40
SAR, % Without Commeciion Algorihs 24 s
SAR,, %) Wiih Coreciion Algarghm 14 ng
TEL 1018 MHz Typlcal SAR gredint: 10 % per mm
S Cardar o Phamom Suariscs Distance: 3.0 mm 4.0 mm
SAH [N Withow! Comecinn flganthm 7.0 4.5
SaR [5) With Comcion AlgonFm: ot 0.2
Sensor Offset
Froha Tplu Sanici Carer 2.8 mm

Thi reported uncertaingy of measurement is stated as the standard uncertsinty of
maasurement multplied by the coverage Eectar k=2, which fer a normal distribution
comespands io @ coverage probabllity of appraximately 85%.

& i e s o TR YT o e afleci e E'-fid aacerisint mease TEL (e Paga i
® Moyl rESrIETy PROTELE" T MR e

Cerifcaie Wn: [53-3008_Dwcf Paga acl§
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ES30W3 5N:3084 Decembar 12, 2008

Frequency Response of E-Field
(TEM-Call:Ifi110 EXX, Wavaguida: R22)

Frayeirgy el P (nonmalieed)
1 o -~
[

o 500 1000 600 2000 600 LR
F [Mix]
—a—TEM —— RZ3

Uneeralnty of Fraguancy Reipanss of E-Neld; £ 62% m=2)

Cerificais Ko F53-MMAE_Decif Poga 5ol 8
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ESI0V3I SH-10BE Decambar 12, 2006

Receiving Pattern (§), 3 = 0°

f = GO0 MHz, TEM IF110EXX f = 1800 MHz. WG R22

(IT] T T wn ) IR

iXs T e [T
i oz 1 —8— [ R
p LRSS s r et T RS S s rne M L
o p—— LT

o

K]

R ]

10

[ -] Fil 10 kLY 0 30
i

Unearsnty of Axisl lsotropy Asssssment £ 0.5% [k=32]

Carilicnis Mo ES3-306H Decid Flags S of &
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ES30WI SH:30E8 December 12, 2006

Dynamic Range f{(SAR,..4)
Waveguide R2Z, 1 = 1800 MHx)

i i al 1 n 100
SAH jmAiEm ']

Unoersing o Linaeity Assesamant: 2 0.6% [k=2]

Laricheain Mo E55-30H  Deciks Paga T of B
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Dacermibsar 12, 2006

Conversion Factor Assessment

[ = B0l Midz, WELS RY [head)

f= 1810 MHe, WOLS R2ZZ (homd]

. %1 ma
bR} L 1i]
® 28 ¥ Jun
E?.I:I
] 1680
i 1.5
§1u 3 mn
05 | =
-1 U oo
n 0 Flil 5] 1] i ad ]
={rmm| i)

—— dray R T i Anplywhonl == R M T
Spaie ety T TEL Permievey  Conductvey Alphs Dwsth Gomvk Uscertsinty
MK 4501 8 Head d15p5% O8T25% o0 108 6.00 & 11.0% (=2}
e 4 230} £ 900 Head 400 = 8% 140 = 5% ora 1348 507 & 1105 (=2}
2000 4 B0 £ 900 Head 40.0= 0% 1.40 = B% 0LF3 124 487 & 11.0% (k=2}
2450 £ 50/ & $00 Head 389.2£5% 1.B0=B6% 074 1.38 458 & TIPS =2)
i) 0 3k 10 By S5083% T0500% | AT 5EE & 110 (e
a0 EBO/E 1D Body BAIEEN LEZ:O% 100 1,18 468 ®11.0% m=2)
M &30/ & 1D Body O032320% LIEZ&Dh ot 1.2r 457 k1100 (e
2450 £ 50+ 100 Body H27 0% 185+ % 0.8 112 A3 1.8 (e

" Tha ealldy =l & 539 Bt cniy spabes for DASY +4 4 sag thgher (ses Pags Jj The srcarmsnry @ T REE
unmwtmmnummummm

Cariificaia ko E53-HAE Dectf

Foags Aol 8
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ES3DV3 SM:3088 Decamber 12, 2004

Deviation from Isotropy in HSL
Error (§, 8}, 1 = 900 MHz

Envor |dB]

-1 B0 B A -3 - -l 003 D SR
O B-150 L0040 D008 E0i-180 A1

Uncertainty of Spharical isnlropy Asiassmanl & 26% (k=)

Carficale Ho: 532080 _Decin Pags %ol @
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6. DAE Calibration certification

Calipration Laboratory of

Schmid & Partner
Enginaering A5

Taughaueytranss &1 A Jisvon, S brariard

Arrrecied by B Swins Fadra Oftos of leimigy s Accrecfution Scorediation ke SCS 108
Tha S Acxsnidiation Sarvics in ara of tha signatories o e B4

ciern  BG% - CETC (MTT) Cartitcats e DAEI-569_DecOb

[CALIBRATION CERTIFICATE_ =5 ]

Fhjeel

Calibrmiam proosdunii i)

Caitranion: dads

Condition of 1 st Bem

I i Gl e 0N PATRCRIE dorirrants tha ety 1 (aSE SIS, which e Ba physicd oR88 Ol massremenis (5
Thes repomramasts e U st 5 w0 oo bencn protabity mne prees e el frbfeding 2ages and am par of e cefificals.

A oy M Teen condesies i S oot Ty oty srsimnmant lempsretons (22 + 300 a0 romisly 2 0

| Ealta gl Eruspeneni omst BAATE criticsl for Cailisdlon,

DAEX - S0 000 D3 AA - SH 566

G CAL-08.v12
Cafibratan procedurs Tor he dats acquisition electranica (DAE]

Dacambar 4, 2004

I Talaransa

Prreir; Stoweiiens 1] Cpl D Csdnrsias by, CarPicai b Fenachiad Calbralion
Fluis Paoosss Calraior Type 702 | SN AL A %-Cict-0i [Picl &G, ki 24013 Do
Kty Mubimaier Typm 2060 SR SR -8 (Bl A0, by 7] L LF
Sevoreiary Starsiads iD# Check Dot [ bucnii | _Betariumi Cham
Caitrnire fizn 1.1 ZE WG 008 A8 007 15-2un-08 (SPEALL in Nowss oneck| [T
hpre fat - Sereturs
adwiad trg Biglan {Hasratia Votwuisian [ _ﬁ T
(T v
i
Firi Bl AL Chreciar
Fuspresvan by F_f 5 ﬁi
] [e=aminer B, 7000
Then Sabilral® ST A0 phall ool ba g iy Rl il sriien aqgeranl of e 7

Carficats N DWE3-5E0_DooDs
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Calibration Laboratory of A, Behmgipensctas Kalgnprdom e

Schmid & Partner e i R
Enginearing AG . T Sandzis witse di mehr

M%mmm ‘-‘-ﬁfﬁ; S swins Catbration Service

Accradited by e o Fadaral Ofice of Metriogy and ACorediason azcrpdiavon Mo SCE 108

The Swins SAccmdEstaon Seraice in cne of the g b e B4

Mulifiwinral Egrasdreasal 1or the recogrilion of pallbraiion carlificales

Glossary !

DAE data acquisition alEciromics

Conneclor angle  information used in DASY system |0 slign probe sensor X 1o tha robal

coordinale sysiem.

Methods Applied and Interpretation of Paramaters
« [OC Voltage Measurement: Calibration Factor assessed for use in DASY aystam by
comparison with a calibrated instrument tracaable fo national standards. The figure ghen
corresponds o the full scale range of the voltmater in the respactive range.

s Connector angls; The angle of the connector is assessed measuring the angle
mechanically by a tool insered. Uncertainty is not required.

s The fallowing parameters contain technical information as & result from the pedormance
bt @nd require no Unoartainty.

s DG Voitage Measurement Linsarty: Verification of the Lineanty at +10% and -10% of tha
nominal callbration voltage. Influence of offsel voltage & included in this measuremant.

« Comman mode sensitiviy: influence of a positive or negalive commaon mode vollage on i
differantial measuramuent.

« Channael separation: Influence of & voltage on the neighbor channels not subject to an inpu
voliage.

«  AD Converter Vaiues with inpuls shorted: Values on the internal AD convariaf
comasponding 1o zer inpul valtage

»  Input OFfsel Measuremant. Outpul voltage and stalistical results over @ langs number of
Zan voltage mEasuraments.

o input Offsaf Current: Typical value for information; Maximum channel input offsat cament,
el considaring the inpul resistance.

« (nput resistance: DAE input resistance at the conneclar, during intermal auto-zenomg and
duiring measunarment.

«  Low Battery Alarm Voltage: Typical value for information. Below this valtage, a batherny
alarm signal is generated,

«  Powsr consumplion; Typical vatue for information. Supply currents in vanous operating
micidis.

Cortibrsati fin: DRED:-GES_[hec(E Paga2of b
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DC Voltage Measurement
AT - Conssanriss” FosoduSon nominagt

High Riange: 1LE8 = BV bl Fanga = -100+300 mY
L Fearge: L58 = EinY Mimngo= -1... s
QASY rensurament parmeens: Ao Jeno Time: 3 sec; Measorng lme: s
| Calibeution Factars x ¥ z
FHigh Rangs 404 Ta3 3 0% (k=3) | 404327 £ 001% (W=Z) | £04.903 £ 0.1% (=2}
Lovw Range AA9547 + 0.7% (k=3 | 303513+ 07% (W=3) | 2.83388 0. % (=2}
Connecior Angle
[ Cannactor Angle 1o ba used in DAEY system I TP

Cerfoaie Mo DAES-06E_Decf Paga 3ol 5
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Appendix
1. DC Vaoltage Linearity
High Ranga It W) Rusadfing (v} Errar (%)
Channed ¥+ Input 200000 196000.9 0.5
Channal X + Input 20000 20002.27 0.0
b sl X » inpar Z00H ~1oeE BT 01
Charmed ¥+ Inpust OO0 200000.1 130
Chutial ¥ # Inpard 20000 a0 .00
Chamnal ¥ - Irgpul 20000 20003 4T G
Crignnal £ i |rgnil 20000 2000000 oo
Channel T + imput 20000 20001 .01 o
Channel 2 - input 20000 20001 46 0
Lew Ranga Inpaurt (V) Reasding (V) Error (%)
ChannsiX  +input 2000 1556, 0.00
Chanrai X + Input 200 186,51 .08
Charewd X - Inpeurt 00 -3200 28 #a3
Charmed ¥ # I 2000 L= =R Qg
Channal ¥ & Ingar 200 0835 £
Channal ¥ - Input 20 00,57 o
Channal £ = lmput 2000 2000.1 0.00
Chanpal T = Input 2040 0,37 019
ChannelZ - Inpit | 200 201.04 0.52
2. Common mode sensitivity
D&Y messumimeed paramaiers: Auio Bero Tiew: 3 sar; Measurng ime: 3 sas
Coamiten mode High Range Les Range
inpit Volage (m¥] Auurage Reading (W) Ansprage Feading [V}
Chanrel & 200 1] 1100
- BAS 128z
Charmed 200 G.BS G.TH
- 200 -B.07 8,07
Channel B 200 &40 £.58 |
- 20 ] 184
3. Channel separation
ORASY mesisunamant parametsrs: Auln Zam Time: 3 soc; Massunng Bma; 3 seo
Inpurt Valtage [mW) | Channal X |p¥) | Chonmsd ¥ () Channal Z (V)
Chanri 8 | 200 - 04T 0,37
Chanesd v 20 104 g L84
Charnesl B 200 -1.488 nar

Catfois No: DWED-SE_Dec6

Pagn 4 ol 5




Order No: GSM10410912-1
Date: Jun. 19, 2007
Page: 122 of 143

4. AD-Converier Values with inputs shoriad

DASY mensuremen! parametens: Auto 2em Time: 3 sec; Meossuring tme: J sec

Migh Rangn [LSHE) Low Rangs (L5
Chanrmed X THFS 15806
Chanmad ¥ 15744 THARG
Chanmed I Tt Ta0E1

5. Input Offset Measuremeant
OASY measurement carsmeiens: Auio Zere Time: 3 sac; Messuring ime: 3 sec

Input 10ME)

Average (V) | min. Offsat () | max. Omsen vy | S VRSN
Channal X iR 1.7 124 030
Channal ¥ -1 81} -2 4R ] 0
Channal I Rl -1.19 0.ea 0.3

6. Input Offset Current
Fmiral gad creufry oifest curmenl on all channsis: <2584

7. Imput Resistance

Zeroing {MOhm] Msasiwring (MORm|
Channal X 2002 B
Channol ¥ 2044 (el ]
Channol £ 205.8 0.2000

B. Low Batiery Alarm Voltage [weiied duing p e
Typical vl Aluren Lanval [WVIRC)
Bupply [+ Yee) T4
Eupply |- Vo) -TE
8. Powar Consumption {wedfisd during pre festy
Typical vaiues Switched off (ma) | Stond by (mA&] | Transmiiting [m)
Saupply |+ Vo) #0.0 - +1d
Bupply |- Vo) —n01 | -8

Cerificate Moo DAE3-580_Declb Fage Sof &
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7. Dipole Calibration certification

Tarenm parEss LEN R
Barsiaic avicmes o teraiued
By aw (L el FenwloE

draeciten by thm Semun Facdosl Offios of eirsingy and dceciabon Azcredistion Mo BC3 104
Tha Ewies Aggaaditrios Saerwica i one of the sgrsloeees o s BA
Al lrisra] Agrenrrani fos tha reidgriiian of calibrtion cersficeins

“Thin radsewion corbboiie (eFeTEs e Tacmataity i nabcnsl pardesss, st eeles e prysoal onfs o reerenee [5G
Thes resetimeranin srol B unsarsireses w8 SriiEa0e ponatdiy an gress on the kimng Biges 5 e aar of e oo

46l cyitratan bavw ean cosdunid i e D008S lboreisry oty mTATrTTeE] ISTOFTRI |17 0 1T e oy <

CaliErafize Exquepery) i [MATE ool for oalibretion)

| Prosaty Srwiasde (] O o {C it by, Cartifuali 49| Schaduled Callbraion
Prier ranmr EPR-4 38 GETABCTTH OOk [WETAS, Mo HT-00038) O

Fromee wlelai? 1P A4E1A AT e 0000 [WETAS, Ma. I T(080E) Q0T

Feafwrnrca D028 AFETwsie She BBE (G iRm0 (METAE. Ha 217-00881) Augli7

Riatgrvis 10 2R Afsnuair A ST 0 - -08 (METAS, W 217-[0007] Bag-aT

Plaherares Possa ET IV (HF] SN 1207 T (SPEAG, Me. FTI-1800_Octii] Gl T

CLAEL Er BN 15-Dac-28 (SPERG, ko DAEERNT Dlendd) Dac-08

Smrviarin nr . Chark Cutw 1 Soise) Sctupdutend Chash
[ ————rr) MFa 12T 180l 433 (SPERG, In hawme check Clc-[8) 1 Fcmstely pbnok; Q0T
AF gerenice Sgieni E4T TS W T -ty (SR, S e R0 i o chaech: Ro-07
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Calibration Laboratory of
Schmid & Parner
Engineerdng AG

Teughaussirasis £, B34 Dunich, Seiowciard

Aeractited! by e Fwinn Feduinl OFoe o kisboiegy @30 Agcrsstatan Accrediaiion Wo! SCH 104
T Beis Aeccraciiation BErics i oam of U signainnes o the E&
st il Agrmeerii For Thm recogn mos of calibadion cefices

Glossary:

TSL fissue simutating liguid

ConvF sangitivity in TSL / NORM x.y.2
MiA not applicable or not maasured

Calibration is Performed According to the Following Standards:

a} |EEE Sid 1528-2003, "|EEE Recommended Practica for Detarmining the Peak Spatiak-
Averaged Specific Absorption Rate (SAR) in the Husman Heaad from Wireless
Comerunications Devicas: Measuremeant Techniques®, December 2003

by CEMELEC EM 50361, “Basic standard for the measurament of Specific Absorption Rate
ralated ko human exposee io eleciromagnetic fields from mobile phones (300 MHz - 3 GHz),
Juty 2001

¢} Foderal Communications Commission Office of Enginesring & Technology (FCC OET),
*Evaluating Comgliance with FCL Guideinas for Human Exposure to Radiofrequancy
Electramagnatic Fields; Additional information for Evaluating Complance of Mobile and
Boriable Devices with FOO Limis for Human Exposure to Radislrequency Emissions’,
Supplement C (Edition 01-01) to Bulletn B5

Additional Documantation:
d} DASY4 System Handbook

Methods Applied and Interpretation of Parametars:
s Moasurement Conditions: Further details are avallable from the validation Report al the and
aof the cerificate. All figuras staled in the cerificals ara valid at the fraquancy indicated.

= Antenia Paramaters wilh Tm_-ﬂtmﬂmuimmlrnmmmmrmﬁﬂ
point exacily betow the canter marking of the flat phantom seclion, with the: ams oriented
parallal ko the body axs.

» Epad Point impedance and Return Loss: Thase paramealars are rmeasuned with the dipoles
positionad under the liguid filled phantom. The impedance stabed is transformed from the
measurement at tha SMA connacior ko the feed paint. Thie Feturm Loss ensures low
reflected power. Mo uncertainty required.

« Elsctrical Defay: One-way delay between the SMA connacior and tha antenna fesd point. Mo
uncarainty required
s SAR mossured: SAR measurad at the stated antenna input power.

s SAS normalized: SAR as measured, normalized b an input power al 1 W at the: anlenna
conmacior,

« SAR for fibminal TSL pararmeders: The measured TSL parameters ang used o calculale the
nominal SAR resul,

Cergiazaln Mo DHI0NT-184_Dac(i Paga 2 of 0
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Measurament Conditions
DASY sysiem confguralice, ak far as not ghven on page 1.
DAY Varsian DisY4 V4.7
Extrapolation | Advanoed Extrapolason
Phamiom | wicculsr Flat Phariom Va8
Distance Dipals Casiar - TEL 1% mm with Snacer
Eoom Sean Resalution du, dy, df =5 mm
E‘I-“h' B0 MHE £ 1 MHz
Head TSL paramaters
Ths Foliowing paramaiecs and calculabions weme applied,
Tumparaiurs Parmittivity Cond un ity
Momiral Haad TSL paramilars 2200 &5 Q.57 mhoim
Measured Head TSL paramaiars [F0E03 G A1EH2E% 087 mhoim 2 & %
Hend TEL tamparaiure during et (.7 £ 020 — T
SAR resull with Head TSL
AR weernged over | em’ |1 g| of Haad TEL Coraition
SAR mamsured 280 m¥ inget power 2TEmW g
SAR normaided nomalzed G TW 108 mdig
SAR for nomnal Head TEL parameinn ' romeaksed o 1 A0 W i & 170 % (ke
SAR gworaged ower 18 em’ (18 gj of Hasd TSL oondiion
SAR mansured 250 mW inpud power 1.TEmN g
SAR rogrma el rormalized W T0miN g
SR for neminal Head TSL parametens ' riormalioed o 1A EL95 miy ig & 165 % (k=2)

! Casvection io nominal TEL parameisrs sccording o dj, chepler “SAR Benalvites”

Carfifoaln Mo. DR0OY2:-184_Dacli

Page 3 of §
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Body TSL parametans
he joliowing rerametes and coloulabons wers appled
Tamperature Bermittivity Canductivity
Hominal Body TEL parsmsdens i R 5.0 1,05 s
Muomsurad Body TEL parameiens (o030 Baia® 1.05 miadm £ 0 %
Boady TSL teenparature during teat 1E#02) 0 — _ |
SAR result with Bady TSL
BAR wvaraged ewer 1 cm' (1 gj of Body T5L conditian
SAA measuned ZE MW inpul poswer 2. TamW g
S4A nomalzed roraied o 1W MOmW g i
56H for nomnal Body TSL paramrsten moralosd o TW 0.8 mW ig £ 17.0 % (k=2]
B&R averaged ower 10 om’ |10 0} of Body TSL oondition
EAR measuned T80 mW inpuE power 1TTemW /g
S8R nomaitzed nommakzed o TW TA8 mW g
54 for nomingl Body TSL parsmeism ! nomakaed o 1W T.ﬂ!-rrﬂht‘lﬂ!:?.-ﬂ

F Carmcion ta romicsl TEL parsmaiecs acconding be d), chapler “SAR Sensilhites”

Gt bo DROINGE-184_DnclE Puga 4 ol @
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Appandiz

Antenna Parameters with Head TSL
Impedonce, tansfoimail 1 kb pont EDBO-EZ 0
R Loss -24.2 dB

Antenna Paramaters with Body TSL

Imesianca, iMnsfommed in ioed pond B TO-RA0
Raturn Lk - 0T dl

Ganeral Anfenna Parameters and Design

[ Eteecticst Doty jona directon) | 1,411 ne

Afint lang @i uss wik1 100W rodaled power, only 8 slight saming of the dipolks near the fesdisinl can ba massured.

Tha dipole ks made ol sandand semingid coasial mable. The caner condusor of iha leedng fne is decly connecied ia B
smcond arm of #s digcla. The antenna is thersfors shorl-dricuted for DC-signals.

o sxiaaalen fooor must be applied o B @ps ams, baicsissn fay might berd or the soldamd connactions near the
fecpoird may be demoeged

Additional EUT Data
Manuinciured by SPEAG
Wanufnciured an Hprl 01, 2003

Cortifeain Mo: DB00AZ-10_Deciifi Fage ol 8@
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DASY4 Validation Report for Head TSL
Drate/Time: 05122006 17 14:04

Tesi Laboratory: SPEAG, Zurich, Switzerland
T Dipale $00 MEkz; Type: DMV Serlal: DOMIVE - SN:184

Commumication Syriem: CW; Freqoency: 900 Mz Duiy Cycle: 4]

Medium: HSL 900 MHz

Mledim paremeters wed: ©= 900 MHzx o = 0969 mba/m: &, = 40.7; p= 1000 kgim'
Fhuntam secton: Flat Section

Measurement Standard: DASY4 (High Precision Assessmend)

DASY4 Coafigarmion;
& Probe ETI0WE - 5817 (FE oy Fiadl, 6, il Cabboeed; 1915 06
¢ Sernee-Siefice dmm {Mecaames] Surfecs Do)
v Eowernes DAED Sl Csthrgimd: 15,12.205
»  Fhastom: Fist Prasiom 490 Type (ITHO0RSTAA, |

s Dlesmirermnsl S DAS YA, W4T Baild 35 Postprocoasmg 5% SEMCAD, V18 Build 174

Pin = 250 mW: d = 15 mm/Zoeom Scan (T TeTCube i
Measarement grid: doe5mm, dy=3mm, dz=5mm

Rederence Value = 57,4 Vimg Power Drill = -000103 dB

Peak SAR (extrapalated) = 4,00 Wig

SAR( g) = 2.72 mWig: SAR{10 g) = L.75 mW.g

Maximum value of SAR {messuwred) = 296 mWig

an
nnmm

-LOW

600

-a.an

150

A

0 = 2 S Wi g

Cartficae Mo DN 184 _Des( Prge G ol 8
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impedance Moasurement Plot for Head TSL
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DASYd Valldation Report for Body TSL

Dt Tirme: D6, 12,2006 [5:53:38

Test Laboratory: SPEAG, Zarich, Switzerland

DUT: Dipole 900 MHe; Tyvpe: DO9O0VI: Serial: D00V - SMN:184

Communication System: CW; Frequency: S0 MHz Duty Cwele: 120

Melediome MSL SN

belextiom parsmeters wseds = S0 WMHz; o= 1.05 mho'm; g = 53.4; p= 1000 kg'm"
Frmbam section; Fls Seciion

Measurement Standard: DASY 4 (High Precision Assessimenl)

DASYS Canfijpuration:

Prishe: ETIO. - SNISHT [HFL: ConvF{ 54, 5.E 5.E); Calibraied: 191023006
Sensor-Surface: 4o (Mochasicsl Sorface Detedim )

Elestnimics: DAE4S Snfvlil; Calibrated 15.12.23015

Phantnm: Flat Pharoms 4 81; Type: QENKGOP4UAAS ;

Wlensurement SW- [ASYE, VA T Huld 4ic Frapeocessing SW: SEMOAD, W1LE Baild 11

Fin = 250 mW; d = 15 mm/Zoom Scan {(Tx7TsTRCube (i
Messurement grid: da=3mm, dy="5mm, dz=%mm

Raferemes Vialue = 56,1 Vim, Power Drift = 0,006 dB

Pk AR (cxtrapolaled) = 389 Wik

SAR{ ) = 3,75 mWig: SAR(ID g) = 1.79 mWig

Maximimm valise of SAR {mensured) = 300 mWig

Cariificats hior DENNG-184 Dol Paga & ol &

an
nam

-1
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0 dB = 3./




Impedance Measurement Plot for Body TSL
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Impedance Measurement Plot for Body TSL
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Calibration Laboratory of Ay BctowiiEaiiNE4T Kaibriamimn
Schmid & Partnar Farvice urmm datamag
Enginasring &G : Barvigke Aiepno o) jErams
Tougtemneuasa &1, 5004 Busich, Saiiseriang Edﬁ - Fades Calfsramns Sarvics
LY

Accoectvl by Bis Swan Felenl Do Of RAFTOMGY 400 Anssctmim
Tha Bevims Micrind Qalon BEnics 1§ e of the sgroeies Lo e E8
Wutilpers Agresmani for the recognition of pelitraten cerficaiee

cigre  SGE-CETC (MTT)

[CALIBRATION CERTIFICATE

Diyet DrS00v2 = BN 5808

Calfinalon proselirmsi

Comibroraor daia:

= ol

Of CAL-DS VB

Calibration pracedure for dipele validation kits

Decamber 12, 2006

n Tolaranca

Calbrpton Eoupreem weed [METE ol For ealiaion

This cabbrabion ceficrm docsrenta W Deceliy 10 naboral starisds, stich malo e shysaol ol of npsermrea s (50
Tt rervrsgae s A D SICIITHE W canlence prosatdily an een 30 T folpeing pages snd am part 2l e ceriladie

A paEsrabonm ferve baan oorvkctad 8 T oS0 BikRiony faclity smronment ismpendiung (22 1+ ¥00 o mamdiy 70

Frrngry Guwsipme na Gl Do | Calbrded By, Cariificii o ) Soredisien Calibraton
[P ———TTTT R PP Lo-Cict-0) [RETAS, Ma. 21 7-506] BT
Poew permer P BEETA SaTRRaTA OOl (RETAE, Ma. 2170000 =il
Fowence 30 3R Aderaoror i 5568 [20g) 10-Ai-08 M TAS, o T17-00501 HigaT?
Fadarance 10 2H Sferuaky Bh SRAT.F {10r) 108 IVETAR, oo T T-008EI | Auga?
R Probs ETIWE SHe 1507 18001 (FPEAG. Mo, BET-1207 Deiie) LRI
Retwrancs Paxbe EEI0WE SN MGG 1R-0ci-08 (SFEALL Wo. ES3-3125_DorH| Qg7
CMEa Shi- 801 18Dkl (BRCAG, W OAE4-EDN TOecl=) Chaci38
Sacordry Blanneii =1} Clvach Dt 1IN edase) =]
Fhrom deaepod HP Adiia [T - L 18033 $EFE AL, I Fepiee check Ooi-1a] ELET e B
AF genapion Agieni E442 78 AT E -llap-03 (SPEAG, i holied ohess Mo O8]  in hoass chec: RO
Epbads Anakoer WP ATEE USIFRAES Gind  teDnrfr] {BPEAG, in hosas dhach Ool-08) i hoersi chaoi: D07
Harre Fungian Syl
- “Tectrician a
Cabtampd % Wi bl Lahasgiory T‘J{.hr‘
Apprrnsmd try Kl Friinia Tialt Mmkager ’,ﬂ_— %
imaind; Do 14, TR
Tea calisrabon whadl el ba ] ] B Full il i spproed of e itk
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Calibration Laboratory of A0, SchwaizEnscter Kashrandmos
Scihenid & Pariner % Barvice walsse s osnags
Enginesring 4G e Barvizio svizzers & tarmtum
Fsughuimuirsass 41, 04 Furick, Switnsiand *{_‘ﬁ Swinn Cailbraticn Bersice
oeinaed [y e Gasnn el Dfics o bleimiegy s Accrediation Beemdniaieen ve: SC5 108

Tha Ssinn Accrediation Sarvice is o ol the & gt o t 8
Wi i Agisamn) fonme ecagaiion of celbeation cerificaiee

Glossary:

TSL lis=ue eimulating Bquid

ComvF sansitvity in TSL | MORM wy,2
Bl nil applicabls of nol messued

Callbration is Performed According to the Following Standards:

aj

b)

c)

IEEE Std 1528-2003, IEEE Recommended Praclioe for Determining the Peak Spstial-
Averaged Specific Absarplion Rate (SAR) in the Human Head fram Wirelaes
Cormmunications Devices: Megsurement Technigues”, December 2003

CEMELEC EM 50361, "Basic standard for tha messurement of Specific Absombion Rata
related o human exposure b esaciromagnsatic fiekis from mobids phones {300 KMHz - 3
GEHz), July 200

Fadaral Commuanications Commission Office of Enginesring & Technology (FLC OET]),
“Evaluating Complimnce with FCC Guidelines for Heman Exposure bo Radiolrequency
Elpctromagnetic Fiekis; Additional Infarmation far Evalualing Compliance of Mobile and
Parabhe Devices with FCC Limilts for Human Exposure fo Radiofrequency Emissions”,
Supplernent C (Edition 01-01) to Bullatin 65

Additional Decumeniation:
d} DASYY Sysiem Handbook

Mathods Applisd and Interpretation of Parameters:

Magsivameant Congibons: Further detalls are avadable from the Validation Report at the end
of tha cartificats. All figures etatad in the cartdicate are valid at the frequency indicated,

Antanna Faremeders wilh TSL The dipole is mounted with the spacer o posifion s feed
point axacty below the center marking of the flal phantom section, with the arms orenied
paraliel io fthe body axis.

Fead Pont mpedance and Relurn Loss, Thesa paramabens are measured with the dipole
pasitisnad under the kquld fled phantorm. The Impedance statad s transformead from the
measwamant el the SMA connactor to the feed point. The Redum Loss ensures low
raflacted powear. Mo uncerainty required,

Elacirieal Dalay; One-way delay betwaan the SMA connector and the snfenna fead paint.
Mo unceainty requined.

SAR megswad: 54K maasured at the stated antenna inpul powar.

S48 pormatized: S4R as measumed, nosmaized 1o an ingut powar of 1 W at the antenna
oonnecior,

SAR for nofinal TSL paramelers: The measured TSL parameters are used 1o calculale the
nominal SAR resull.

Ceriboain Mo: 015000250028 _Decls Puga Z ol
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Measurement Conditlens
DAEY sysinm configuradion. as far as nob ghen on page |
DASY Version CAEYA VAT
Exirapniaticn Adhwanced Eximpoialion
Pluarkam Mosular Flat Praniom vi.0
Distarce Dipale Cenier - TSL 1l mm with Spasar
Arnn Scan Reachaian dx, dy = 16 mm
Zoom Sean FRasolubicn i, dy, dzr = B mm
[ Fraquency 1600 Mz 11 MHz
Head TSL parametors
Tres folowing parsmalers and coicuations wene opelisd.
Temperahan Poreeiivity Candictiiby
Hominal Head TSL paramsbers 200 4010 1.40 mhols
Masasured Hsad TSL parametirs (220203 C 38420 % 1.0 mhoim £ 0 %
Hid TEL bemspsarmiurs during insd M Te02) G —_ —_
S5AR result with Head TSL
BAR averaged ower | o’ |1 g) of Head TSL condition
E4R meamred 250 miW gl poawer B.36 =W I g
B4R mosma izt ol o 1 AT AN I g

EAR for nomiral Mead TSL permmebens '

normaleed o 19

88 mW /g £ 170 % (isd)

SAR pysraged over 10 e [10 ) of Head TSL Cniticn
=T [ 250 MY inpul goever 480N ig
E4R ncrmalized normalioed o W BB i

54HA for namiral Head TSL pammetsm '

norsrelooed in W

195 miW / g = 76.5 % (=3}

! Cormacion o naminal TEL pammeters acoording to d), chapier “E4F Benstivifes™

Cafifianba ki, CrrD0OV2-5o028 Dol

Fags 3 of9
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Body TSL parameters
e fol meiss and miculshons wees appied.
Temporature Parmittivity Conductivity
Mominal Body TS, perameinn Z20°C 1 1.82 mhoim
Mamiusud Body TEL paramatars [22.0 0.3} "C E18:6% 1.54 pritees'm 8
Body T5L temperaburs during test (2102020 - -
SAR resull with Body TSL
B4R aversged over § em’ (1 g of Body TEL Condition
SAR messured 2080 e input power Sagmi g
RAR noermalised narrmaliged o 16 38,0 md i g

BAR for nominal Body TSL paramuiess

neemahzed o T

570 AN g & 110 % (=)

HRWM1'I:H11"[‘WUHM|ITEL pondion
SAR meamres 250 mi% inpul pover ansmnig
B4R noemalieed ol igied 1o 16 T

SAR for nominal Body TSL paramaters ©

normalized i 1W

128 mWW /g = §6.5 W (k=T

¥ Corection In numieal TSL mmmeiens sccording 1o d), chapier "5AR Sansiiities

Caitilalin Mo D000 3-50000 Desie

Pogn 4 ol &
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Appandix

Antenna Parametars with Head TSL
Imipsadnig, i loime (o feed pon Sd.0 0+ 45|00
Amiwn Loss =241 gl

#Antenna Paramaters with Body TSL

Impedonce, Forslommned io beed poinl 121+ 880
Fstum Loss <238 dBH

General Anlenna Parameters and Design

| Eiwcancal Distary [one direcaon) | 1107 rs

Aftar kong e use wilh 100 e oied prass, only @ slight waeming of the dipole nass the feedpoini can s messuned.

Tree dipele is mads of sandard samingd coasl cabln. The center corducior of The feeding Ine s drectly connecied © tha
sacond ams ol e dipols. The armenna is herelone shor-cireuied Tor DC-signiats.

B ancarsva e misl b sppbad o the dpals s, bscawme ey might bend or he soldersd conreoions naar ihe
feadpaini may be damapgoed.

Additional EUT Data

Isanutac iured by SPEAG
Mtmnudac ke on Decemter 17, 2002

Certifrais Moo 015002-30028_Desa0b Pligga 5 ol 9
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DASY4 Validation Report for Head TSL
[raie T 11.12.2006 185048

Test Labomiory: SPEAG, Zursch, Switzerland

LT Dpole 1900 Mz Type: DN#0Y2; Serial; DIMHFYVT - SMN150028
Comemumication Syatem: CW; Fraguency: 1900 MHz; Duty Cyele: 111
Sledium: HSL U110 BB;
Medium parameten usad; T= 1900 MH o= 1.4 mhivmg g, = 384; p = 1000 kgim’
Mhamioem section: Flai Section
Memsureminl Standard: DASYS (High Precision Assesansent)
DASYE Confipumtion:
L o ETI0NVG = SM1507 (HFL Convi .07, 4807, 0T Calibrmed 10U 18 5K
*  Seasoi-Sarkees: daie |Machanical Serface Dewscion)
s Electnmics: DAES Snd0]; Calibrvied 19,12.2005
Fianioe; Flal Manton 20 (fromg Ty QDM A
Semaaremanyi BW [METY, V4T Balld &, Pasprocoming 5W: SEMCAD, WILE Baild 171

Pin = 250 mW; d = 10 mm/Ares Scamn (100110051 ):
Measurement grid: dx=1{mm, dy=10mm
Muximzm vale of SAR {intsrpolasad) = 1006 mWig

Fin = 250 mW; d = 10 mmuZoom Scan [ Tx7x7Cube 0:
Mcasuremenl grd: dx=5mm, dy=Smm. de=3mm

Reference Value = R6.6 Vim: Power Danfi = 0033 dB

Peak SAR {extropalated) = 15.9 Wik

SAR(T g) = 936 mWig; SAR(10 g) = 4.96 mWig

Maximum wilue of SAR (measured) = 10.0 |-||I.I.".'l_-

= [LO0F
1

=26 .

1l = 10 AWy

Carificate W DYBOOVE- G028 Deeid FageBof D
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Impedance Measurement Plot for Head TSL
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DASY4 Valldathen Report for Body TSL
D Time: 1201 2200 [6:43:40
st Laboratory: SPEAC Zurich, Switzerlund
DUT: Dipale 1900 3 Hz; Type: DIS00YI; Seriol; DIPSHYVE - SN S0028
Commmunication System: CW; Frequency: 1900 MHz; Duty Cvele: 151
Fledium; MSL UT0 BE; ]
bledium parmetens used: 1= 1900 MHe; 5= .54 mba'm: & = S18; g = 1000 kg'me

Fharom section; Fia Seetion
kenmmement Swandor: DASY4 (High Precision Assessmenih

DAY Conilpuration:
®  Prube ETEOVE « 541307 (HF CoavFi 443, 483, 4,43); Calllsaied 19.103008
*  Smpv-Surfies A deshanial S Deesion)
& Eletropce: DAY Sl Calferaim): 15,3 3004
& Plusiom) Flal Muastoen 5.8 {Ba); Trpe QDS0MPS1AA

& Mlesupemen 5W, DASYS, VAT Bulll 44, Foupioossieg 5% SEMCAD, W18 Baild 171

Fin = 250 mYW; d = i} mm/Zoom Scan (TsTx7Wlobe 02
Mensureinent grids dac=%mam, dv=%mm, de=5mm

Heference ¥alue = 89,1 Vinm: Power Drifl = 0.027 4B

Peak SAR (extrapolated) = 162 Wikp

AR g) = %5 mWig; SARID g) = 505 mWig

Maxemam value ol SAR {measuned) = 104 mW/g

db
.20

=480

-a.e0
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-16.4

<20.8

Bl = D4 Wiy
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Impedance Measurement Plot for Bedy TSL
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Uncertainty analysis
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Tol. Prob, | Div. | (&) (esd | Bt une. (4 950 | (v
Frror Description (+ %) | dist. (1) | (A0 | (1g) | (10g]
Measurement Svstem
Probe Calibration 4.8 N 1 1 1 4.8 4.8 %
Axial Tsotropy 4.7 I v3 1 1 2.7 2.7 %"
Hemispherical Tsotropy I} I a3 1 1 [ ] %"
Boundary Effects 1.0 I W3 1 1 (.G (N %"
Linearity 4.7 I /3 1 1 2.7 2.7 %"
Syatem Detection Limit 1.0 I W3 1 1 (.G (N %"
Readout Electronics 1.0 N 1 1 1 1.0 1.0 %"
Responze Time I} I 3 1 1 [ ] %"
Integration Time M I W3 1 1 1] 0] %
RF Ambhient Conditions 3.0 R 3 1 1 1.7 1.7 %
Probe Positioner .4 I VW3 1 1 nz2 nz2 %
Probe Positioning 2.0 I 3 1 1 1.7 L7 %
Algorithims for Max., SAR Ewal, 1.0 I '3 1 1 .6 [.& %
“i]:--.l]l'
Dipole Axis to Liquid Distance 2.0 3 1 1 1.2 1.2 %
[nput power and SAR drift meas. 4.7 3 1 1 2.7 27 w
FPhantom and Tissue Param.
Phantom Uneertainty 4.0 I 3 1 1 23 2.3 w
Liguid Conductivity (target) 5.0 R. L3 064 | (043 1.5 1.2 w
Liguid Conductivity {meas.) 2.5 N 1 G4 | 043 1. 1.1 e
Liguid Permittivity (target) o.0 I V3 06 | (.49 1.7 1.4 w
Liguid Permittivity (meas.} 2.5 N 1 06 [ (.49 1.5 1.2 e
Combined Stdandard Uncertainty =.4 =.1 %
Coverage Factor for 959 kp=2
Fxpanded Uncertainty | 1G5 | 16.2 |

Dasy4 Uncertainty Budget
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9. Phantom description
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